

Adult Anesthesia Pre-Op [1459]

Guidelines

Nursing

Nursing

<input type="checkbox"/> Access Implanted Vascular Access Device	Routine, Once, Pre-op
<input checked="" type="checkbox"/> Insert peripheral IV	Routine, Once, Pre-op

Labs and Testing

Labs and Testing

<input checked="" type="checkbox"/> Labs and Testing	Routine, Until discontinued, Starting S To be performed per Anesthesia Peri-Operative Testing Protocol, Pre-op
<input checked="" type="checkbox"/> Lactic acid, I-Stat	Once, Starting S For 1 Occurrences FOR ALL PATIENTS DIAGNOSED WITH RENAL FAILURE, Pre-op
<input checked="" type="checkbox"/> Bedside glucose	Routine, Once, Starting S For 1 Occurrences FOR ALL PATIENTS DIAGNOSED WITH DIABETES, Pre-op
<input checked="" type="checkbox"/> POC pregnancy, urine	Once, Starting S For 1 Occurrences FOR ALL FEMALE PATIENTS OF CHILD BEARING AGE UNDER 55 OR HAVING MENSES, Pre-op

IV Fluids

Maintenance IV Fluids (Single Response)

<input type="checkbox"/> lactated Ringer's infusion	30 mL/hr, intravenous, continuous, Pre-op
<input type="checkbox"/> For patients on dialysis OR coming for dialysis access - sodium chloride 0.9 % infusion	30 mL/hr, intravenous, continuous, Pre-op
<input checked="" type="checkbox"/> For patients diagnosed with Renal Failure and/or CHF - sodium chloride 0.9 % infusion	500 mL, intravenous, at 30 mL/hr, PRN, If Patient diagnosed with Renal Failure and/or Congestive Heart Failure, Pre-op

Medications

Medications - MIDAZolam

<input type="checkbox"/> MIDAZolam (VERSED) injection	2 mg, intravenous, once, For 1 Doses, Pre-op
---	--

GI Drugs: For Patients LESS than 65 years old

<input type="checkbox"/> famotidine (PEPCID) injection	20 mg, intravenous, once, For 1 Doses, Pre-op
<input type="checkbox"/> ondansetron (ZOFTRAN) IV	4 mg, intravenous, once, For 1 Doses, Pre-op
<input type="checkbox"/> metoclopramide (REGLAN) injection	10 mg, intravenous, once, For 1 Doses, Pre-op
<input type="checkbox"/> scopolamine (TRANSDERM-SCOP) 1.5 mg - For Patients LESS than 65 years old	1 patch, transdermal, for 72 Hours, every 72 hours, Pre-op

GI Drugs: For Patients GREATER than or EQUAL to 65 years old

<input type="checkbox"/> famotidine (PEPCID) injection	20 mg, intravenous, once, For 1 Doses, Pre-op
<input type="checkbox"/> ondansetron (ZOFTRAN) IV	4 mg, intravenous, once, For 1 Doses, Pre-op
<input type="checkbox"/> metoclopramide (REGLAN) injection	10 mg, intravenous, once, For 1 Doses, Pre-op

Pre-Operative Analgesics - HMM Only

<input checked="" type="checkbox"/> lidocaine 1% buffered with 8.4% sodium bicarbonate(1 mL) injection	0.5 mL, intradermal, once, For 1 Doses, Pre-op May use up to 0.5 milliliters for comfort. For PreOp Use Only
<input type="checkbox"/> traMADol (ULTRAM) tablet	150 mg, oral, once, For 1 Doses, Pre-op
<input type="checkbox"/> celecoxib (CeleBREX) capsule	400 mg, oral, once, For 1 Doses, Pre-op

<input type="checkbox"/>	pregabalin (LYRICA) or gabapentin (NEURONTIN) oral doses - For Patients GREATER than or EQUAL to 65 years old (Single Response)	
<input type="checkbox"/>	pregabalin (LYRICA) capsule	75 mg, oral, once, For 1 Doses, Pre-op
<input type="checkbox"/>	gabapentin (NEURONTIN) capsule	600 mg, oral, once, For 1 Doses, Pre-op
<input type="checkbox"/>	pregabalin (LYRICA) or gabapentin (NEURONTIN) oral doses - For Patients LESS than 65 years old (Single Response)	
<input type="checkbox"/>	pregabalin (LYRICA) capsule	150 mg, oral, once, For 1 Doses, Pre-op
<input type="checkbox"/>	gabapentin (NEURONTIN) capsule	900 mg, oral, once, For 1 Doses, Pre-op
<input type="checkbox"/>	Opioid Analgesic Options: morPHINE or fentaNYL or HYDROmorphone (Single Response)	
<input type="checkbox"/>	morPHINE injection	3 mg, intravenous, every 15 min PRN, moderate pain (score 4-6), severe pain (score 7-10), For 3 Doses, Pre-op
<input type="checkbox"/>	fentaNYL (SUBLIMAZE) injection	25 mcg, intravenous, every 10 min PRN, moderate pain (score 4-6), severe pain (score 7-10), For 2 Doses, Pre-op
<input type="checkbox"/>	HYDROmorphone (DILAUDID) injection	0.2 mg, intravenous, every 5 min PRN, moderate pain (score 4-6), severe pain (score 7-10), For 5 Doses, Pre-op

Pre-Operative Analgesics - NOT HMM

<input type="checkbox"/>	lidocaine PF (XYLOCAINE) 10 mg/mL (1 %) injection	0.5 mL, intradermal, once, For 1 Doses, Pre-op May use up to 0.5 milliliters for comfort. For PreOp Use Only
<input type="checkbox"/>	traMADol (ULTRAM) tablet	150 mg, oral, once, For 1 Doses, Pre-op
<input type="checkbox"/>	celecoxib (CeleBREX) capsule	400 mg, oral, once, For 1 Doses, Pre-op
<input type="checkbox"/>	pregabalin (LYRICA) or gabapentin (NEURONTIN) oral doses - For Patients GREATER than or EQUAL to 65 years old (Single Response)	
<input type="checkbox"/>	pregabalin (LYRICA) capsule	75 mg, oral, once, For 1 Doses, Pre-op
<input type="checkbox"/>	gabapentin (NEURONTIN) capsule	600 mg, oral, once, For 1 Doses, Pre-op
<input type="checkbox"/>	pregabalin (LYRICA) or gabapentin (NEURONTIN) oral doses - For Patients LESS than 65 years old (Single Response)	
<input type="checkbox"/>	pregabalin (LYRICA) capsule	150 mg, oral, once, For 1 Doses, Pre-op
<input type="checkbox"/>	gabapentin (NEURONTIN) capsule	900 mg, oral, once, For 1 Doses, Pre-op
<input type="checkbox"/>	Opioid Analgesic Options: morPHINE or fentaNYL or HYDROmorphone (Single Response)	
<input type="checkbox"/>	morPHINE injection	3 mg, intravenous, every 15 min PRN, moderate pain (score 4-6), severe pain (score 7-10), For 3 Doses, Pre-op
<input type="checkbox"/>	fentaNYL (SUBLIMAZE) injection	25 mcg, intravenous, every 10 min PRN, moderate pain (score 4-6), severe pain (score 7-10), For 2 Doses, Pre-op
<input type="checkbox"/>	HYDROmorphone (DILAUDID) injection	0.2 mg, intravenous, every 5 min PRN, moderate pain (score 4-6), severe pain (score 7-10), For 5 Doses, Pre-op

naloxone (NARCAN) - Respiratory Depression

For patients with Respiratory Rate LESS than 8 per minute OR if patient is stuporous or unarousable.

<input checked="" type="checkbox"/>	naloxone (NARCAN) injection	0.1 mg, intravenous, every 1 min PRN, respiratory depression, as needed for respiratory rate 8 per minute or less OR patient somnolent and difficult to arouse (POSS GREATER than 3), PACU Repeat Naloxone 0.1 mg once in 2 minutes if necessary (MAXIMUM 0.2 mg). If naloxone is needed, please call the ordering physician and/or CERT team. Monitor vital signs (pulse oximetry, P/R/BP) every 15 minutes for 3 times. Notify Anesthesia if administered.
-------------------------------------	-----------------------------	---

Additional Orders